M WATER REUSE

the international
water association

 «a NFITEYTE & 1.8

31st January 2024
3pm CET

IWA Specialist Group on Modelling and Integrated Assessment Webinar Series

Bridging the gap between the water reuse community
and water treatment model developers

8020
aee
( X}
ae

m WATER REUSE | @I

the international
water association

P S -——

Speakers

E. Torfs M. Y. Schneider

J. Lahnsteiner G. Bellandi E. Morgenroth L. Penserini
(Ulaval, (Ugent, (WABAG Group, (AM-Team, (ETH, (Politecnico di Milano,
' Canada) Belgium) Austria) Belgium) Switzerland) Italy)

The webinar is going to be recorded and shared on the MIA SG Youtube channel afterwards

insniring chanue




m WATER REUSE

AGENDA AND HOUSEKEEPING L pteretions
[...]
= 11™ International Conference, Long Beach, USA, 2017
= 12t International Conference, Berlin, Germany, 2019

= 13% International Conference, Chennai, India, 2023

= 14" International Conference, 2025, Cape Town, 2025
= 15" International Conference, 2027, Call in Q4 2024

inspiring change 3



WATER REUSE SPECIALIST GROUP
WEBINARS IN 2022 m

the international
water association

“On the Road to Chennai 2023” Webinar Series

= Water Reuse in the USA — A Trend on the Rise
on 15 February 2022, organised by Melissa Meeker et al.

Water Reuse in the United States: A Trend on the Rise - International Water Association (iwa-network.orq)

= Industrial Water Reuse: Perspectives from Emerging Countries
on 26 April 2022, organised by Olivier Lefebvre et al.

Industrial Water Reuse: Perspectives from Emerging Economies - International Water Association (iwa-network.orq)

= "Water Reuse Applications across Industries in Advanced Economies

hosted jointly with the WateReuse Association on 12 May 2022
Water Reuse Applications Across Industries in Advanced Economies - International Water Association (iwa-network.orq)

= Advancements in Microbiological Safety for Potable Reuse organized in cooperation
with the IWA Health Related Water Microbiology Specialist Group on July 27 2022

Advancements in Microbiological Safety for Potable Water Reuse - International Water Association (iwa-network.orq)

inspiring change 4


https://iwa-network.org/learn/water-reuse-in-the-united-states-a-trend-on-the-rise/
https://iwa-network.org/learn/industrialwaterreuse/
https://iwa-network.org/learn/water-reuse-advanced-economies/
https://iwa-network.org/learn/advancements-in-microbiological-safety-for-potable-water-reuse/

13™ IWA INTERNATIONAL CONFERENCE ON m
WATER RECLAMATION AND REUSE

m WATER REU

the international
water association

the international
water association

13t WA International Conference on Water Reclamation and Reuse.
Chennai, India. 15 - 19 January, 2023

inspiring change 5



14™ IWA INTERNATIONAL CONFERENCE m
ON WATER RECLAMATION AND REUSE

the international
water association

== WATER -
; RESEARCH
COMMISSION

the international :
water association

]

14" WA International Conference on Water Reclamation and Reuse.
Cape Town, South Africa, 16 - 20 March, 2025

inspiring change 6



147TH IWA INTERNATIONAL CONFERENCE m

ON WATER RECLAMATION AND REUSE the international

water association
Schedule

Call for abstracts End of February 2024

Abstract submission deadline 05 May 2024

Review of the submitted abstracts May and June 2024

Authors notification Mid-July 2024

Publication of the program 15 October 2024

Start of online registration Mid-November 2024

Full paper submission deadline Mid-January 2025

Deadline for appearance in the printed list of participants Mid-February 2025

Conference 16 to 20 March 2025

inspiring change 7



WATER REUSE SPECIALIST GROUP WA

the international
water association

= Newsletters in 2022 and 2023

Editor: Michael Muston

= April 2022

= September 2022
= December 2022
= May 2023

= October 2023

Can be downloaded from

CONNECT
' PLUS

inspiring change 8



the international
water association

| WATER REUSE SPECIALIST GROUP m

Working Groups

= Young Water Reuse Professionals (YWRP), Stevo Lavrnic
= Agricultural irrigation, Jeff Mosher
= |ndustrial reuse, Olivier Levebvre

= Urban landscape irrigation and other non-potable reuse practices, Maria
Joao Rosa

= Potable water reuse, Jorg Drewes

= Desalination, Paul Schausberger

= Reuse in developing countries, Akica Bahri

= Water quality management and water reuse guidelines, Shane Snyder
= Social and economic dimensions of water reuse, Melissa Meeker

Contact: Samendra Sherchan samendra.sherchan@morgan.edu

inspiring change 9



mailto:samendra.sherchan@morgan.edu

WATER REUSE SPECIALIST GROUP m

the international
water association

Thanks for your attention!

Josef.lahnsteiner@wabag.com
Director Technology, R&D of WABAG Group
Chair Water Reuse Specialist Group



mailto:Josef.lahnsteiner@wabag.com

sustainable solutions. for a better life. @w ABAG

MIA & WR SGs Webinar | Bridging the Gap between Water Reuse
and Water Treatment Model Developers | 31 January, 2024

Water reuse — a brief overview

Josef Lahnsteiner

Director Technology, R&D of WABAG Group
Chair IWA Water Reuse Specialist Group




A

O u t I i n e sustainable solutions. for a better life. Cw ABAG

= |ntroduction

= Reuse of treated municipal secondary effluent in various industries,
Chennai, India

= QOverview on indirect and direct potable water reuse (IPR & DPR) projects

= Reuse of treated municipal secondary effluents for direct potable reuse
(DPR) at Windhoek, Namibia

= Conclusions



I n t r O d u Ct i O n sustainable solutions. for a better life. @WA BAG

Drivers for water reuse and recycling

= \Water shortage caused by
* Climate change
* Population growth
* Urbanization
* Industrialization in developing and emerging economies

= Economic reasons
* Lower fresh water demand
* Lower energy demand (e.g. transport from distant sources can be very energy and cost-intensive)
 Reduced wastewater discharge and subsequently reduced discharge fees
« Resource recovery

= Boost in water supply security — used water (wastewater) is a drought-proof resource

= Policies, regulations and guidelines
« EU Regulation on Minimum Requirements for Water Reuse, 2020
« A Proposed Framework for Regulating Direct Potable Reuse in California 2019 (2" Edition)
» Treated Wastewater Reuse Policy for Tamil Nadu, India, 2019
» Potable Reuse — Guidance for Producing Safe Drinking Water, WHO 2017
« GB 50335 — Code for Design of Wastewater Reclamation and Reuse, China, 2017 (2" Edition)
» Irrigation Water Quality Standards of the Royal Commission Environmental Regulation, KSA 2015



City of Chennal

= Capital city of Tamil Nadu

= Fourth largest city in India

Population - 7 million (Chennai City), 11 million (metropolitan

area)

One of the world fastest growing economies

=  Automotive hub of India

= Further major industries

« Textiles
 Petrochemicals
 Fertilizers

« Electronics hardware

sustainable solutions. for a better life.

@WABAG

HARYANA
@ 1
Neu-Delhi ;11 aR Nepal //
PRADESH @
Jaigur Kathmandu S KK%:A.
RAJASTHAN a Eacuic
Lakhnau
BIHAR
Bar
MADHYA JHARKHAND
GUJARAT PRADESH =
Ahmedabad Indien WESTBENGALEN
« CHHATTISGARH
Surat Chhindwara
Q
ODISHA
MAHARASHTRA
Q
Mumbai
TELANGANA
[of
Hyderabad
kg ANDHRA
KARNATAKA PRADESH
3 Golf
Bangcalore @ Beng
cMysore
TAMIL NADU
Kochi
o
KERALA
Sri Lanka
@Colombo

Google Maps 2016



Ci ty Of C h e n n ai sustainable solutions. for a better life. @WA BAG

Drought in 2019
=  Summer monsoon appeared to falil
= Worst drought in history
= Freshwater reservoirs were empty
= State of emergency (comparable to Cape Town)
= Drinking water had to be supplied by government tankers
= Even hospitals had a lack of water - non-acutely necessary operations were postponed




Chennai, Koyambedu Water Reclamation Project @wum

Key Facts

= Location Chennai, India
= Client Chennai Metro
= Projecttype DBO

= Capacity 45,000 m3/d

= Start-up End of 2019

= O&M 2019 - 2034

= Advanced multiple barrier system

= Reuse of reclaimed water in various
industries




Koyambedu Water Reclamation Project sstanate o o avtorte. (QE_WABAG

Raw water (secondary effluent) and reclaimed water quality

BOD 20 BDL

mg/L
COD mg/L 160 BDL
Total dissolved solids (TDS) mg/L 1,500 <70

Total silica (as reactive SiO,) mg/L 40 <5



Koyambedu Water Reclamation Project sustainable sluons. for a beter . @wum

| vioc | s
Tiruvallur
E Kakkalur 6 5 48
Putlur , AMBATTUR'
thur @ 50A ‘l Avadi ‘K" 716
55 I 2 ..
(< & ANNARAGAR  ~pannai The aim is to boost
% @14 the overall water
) ' > .
09& NUNGAMBAKKAM supply security by
2 industrial reuse
zl 13
é«p e T NAGAR v/ ApoRE
Sengadu Kuthambakkam it
. Mannur @
edu (508) ' 3
48 ‘ s2 Ramapuram
[ Thandalam ADYAR
\ 319
57) Irungattukottai | & VELACHERY

Sriperumbudur I 622  Palavakkam

CHROMEPET @ C:g-'
)

-
20, Pondur
A 32/ TAMBARAM
Perungalathur Ty
633 (494
Padapai Vandalur
Vallakkottai P
121
Thalambur
633
Distribution network Oragadam 7o Siruseri f3
£ 597 9A

(Slmpllfled) panruni Google Maps



Koyambedu Water Reclamation Plant sustainable sluons. for a beter . @m BAG

Equalization Tank Sand Filtration Ultra Filtration
NaOCl
Blower ' Dosing FeCl; Dosing
v | : ’
from ‘
Koyambedu STP ' m E E E E
EEEENCT L
A "
] ‘ s '
: [— EUESR—— :
H : - <¢ :
L} L}
ClO, Dosing UF CIP Station
Disposal Ozone Disinfection & RO System
Clo, Dosing ---- Distribution
Acid Dosing =---- Degasser Unit
Caustic Dosing ----
to Cooum River - Oz6itiE E E E E
Dosing A
<% 1]

SMBS, NaOH, HCI
& Anti-Scalant
RO CIP Station Dosing

ceeneed

Simplified Process Flow Diagram



Koyambedu Water Reclamation Plant @m BAG

'

Ultrafiltration (Inge Dizzer XL 0.9 MB 70 WT



Koyambedu Water Reclamation Plant @m BAG

Reverse Osmosis Units (Dow BW30XFR-40034i), Q = 45,000 m3/d permeate



Koyambedu Water Reclamation Plant @m BAG

Silica Mar 2023 - Sep 2023
35,00

30,00

20,00

mg/L

15,00

10,00

5,00

0,00
01.03.2023 01.04.2023 01.05.2023 01.06.2023 01.07.2023 01.08.2023 01.09.2023 01.10.2023
Date

—TTRO Inlet (25.0 + 2.7 mg/L) TTRO Qutlet (0.3 £ 0.1 mg/L)

Removal of silica



Operating Intelligence Tool for OPEX Reduction— Pilot Project .. soions foraveterie @WABAG

Layers of technology
: : . . <
An operating intelligence tool (Pani ZED) N _
Interacts with the PLC and SCADA system D _—
and helps to improve the quality of higher sca0A <
Impact decisions that need to be made by instrumentation —Co 0 PGS
the plant operation team reatmen: ‘

Consultation

. . e . Will provide the consolidated
24/7 expert consultation on detected issues and see where Prioritization of issues to ) P
o .\ . . . . view of the data (data
optimization opportunities maintenance is required to unlock value for the operations ,
plan ahead analytics)

Optimizing with Al

Guidance on addressing the

Data Management

Centralize Data




Operating Intelligence Tool for OPEX Reduction — Pilot Project ..nsse soions foraveterie @WABAG

Issues & Challenges Value & Cost Savings

Suboptimal membrane service timing
through scheduled cleaning
procedures

Reactive (non-proactive) problem
detection through alarms

Use of static projection tools for
chemical dosing

Usage of log sheets and manual
assessment for decision making and
reporting

Predictive model provides
recommendations for optimized
membrane cleaning

An expert system with automatic fault
detection and diagnostics provides
recommendations for proactive
intervention

Provision of dynamic set points for
optimized dosing based on multi-signal
decisions by using e.g. anti-scalant
models

Process driven decision templates for
the plant to derive daily decions
leading to simplified operations

Longer uptime & membrane life,
chemical & energy savings

Longer uptime & savings in
equipment and troubleshooting
time (by predictive maintenance)

Chemical savings, extension of
membrane life

Longer uptime, overall better plant
performance, OPEX reduction



Pilot Project for RO Concentrate Treatment sstanate o o avtorte. (QE_WABAG

Removal of

= Recalcitrant COD

= Micro-pollutants (MP)

=  Antimicrobial
Resistance (AMR)

MBBR 1 | Ozone Unit MBBR 2
Bio-stage | %) Bio-stage Il




Major Indirect Potable Reuse (IPR) Projects sstanate o o avtorte. (QE_WABAG

= QOrange County Water District, CA/USA, Water Factory 21 (1976), Ground Water
Replenishment System (2008), Q = 492,000 m3/d (2023)

= Toreele/St-Andre, Belgium, managed aquifer recharge (2002), Q = 20,000 m3/d

= Singapore NEWater, Kranji (2003), Bedok (2003), Ulu Padan (2007), Changi (2010,
2018 & 2023), Tuas (2025)

= Perth, Australia, groundwater replenishment (2017/2022), Q = 14/18 million m3/a
= San Diego, CA/USA, phase two, Q = 200,000 m?/d, pre-construction stage

= Bangalore V-Valley, India, postponed



Major Direct Potable Reuse (DPR) Projects @wum

= Windhoek, Namibia (1968; OGWRP), (2002; NGWRP), Q = 21,000 m3/d

= Beaufort West, South Africa (2011), Q = 2,000 m3/d

= Big Spring TX/USA — Blending operation started in May 2013, Q = 8,000 m3/d

= Wichita Falls, TX/USA — Mid 2014 to mid 2015 (emergency operation), Q = 19,000 m3/d

= El Paso TX/USA - Pilot testing completed, full-scale Advanced Water Purification Facility
In pre-construction stage, expected start-up 2026, Q = 40,500 m3/d

= Cape Town, South Africa, Faure WRP, Q = 50,000/70,000 m3/d, design stage, expected
start-up 2027

= Windhoek, Namibia, Gammams WRP (DPR 2), Q = 20,000 m3/d, pre-design stage,
expected start-up 2028



Windhoek, Namibia

ATLANTIC
OCEAN

sustainable solutions. for a better life. @w ABAG

ZAMBIA
ANGOLA
‘ l:ﬁatima
~ N— — ulilo
X\ ) Sl
Ondangwa® Rundu® ——— '\/\/\:
Z,  Grootfontein”
2 ‘
o
Swakopmund Gobabis r_—J
o;.)m Iy BOTSWANA
Walvis Bay WINDHOEK
o = . Kalahari
Abo“;' v Rehoboth Desert
e Keetmanshoop &
A Luderitz, . i /\
OCEAN
KaraSburg. J S 0 U TH
o w20k NSRS AFRICA
=7 0 100 200mi

Courtesy City of Windhoek



Direct Potable Reuse in Windhoek, Namibia sustainable soluons. or a better Ife @wum

Simplified Direct Potable
Reuse Scheme

Von Bach Dam WTP
approx. 50,000 m3/d

New Goreangab WRP (NGWRP)

Ground Water

approx. 30,000 m3/d

Gammams WWTP Industrial WW City of Windhoek



New Goreangab Water Reclamation Plant sustainabie solutons. fora beter e @m BAG

Q=21,000 m®/d

Secondary Effluent

O Ultrafiltration

® Dissolved air flotation ® Dual media filtration

® Coagulation/flocculation
® Preozonation

=

O Safety disinfection of potable water

© Adsorption / active carbon filtration @ Biological active carbon filtration ~ © Main czonation

Simplified process flow diagram

» Modelling of MP and AMR removal would be
interesting in particular for designing of such plants




New Goreangab Water Reclamation Plant susanatie soutons foravater e, (QECWABAG




Direct Potable Reuse in Windhoek sstanate o o avtorte. (QE_WABAG
-8

Courtesy WINGOC

NGWRP — Process surveillance with the SCADA system



Direct Potable Reuse in Windhoek @wmc

e 3
gl

as
-

NGWRP — Ultrafiltration maintenance



DireCt Potable Reuse In Wlndhoek sustainable solutions. for a better life. @WABAG

Windhoek's drinking water supply before and in last phase of the 2015/16 Drought

Drinking Water Supply before 2015/2016 Drought

Drinking Water Supply during Drought in Dec. 2016

3%

25% Saving in
Water Consumption

m Potable Reuse = Aquifer = Surface Water ® Potable Reuse  m Aquifer = Surface Water

Modified after Pierre van Rensburg

» The quality of the reclaimed water is superior to that of the treated dam water




DeVEI @) p ment Of Wl N d h @) ek sustainable solutions. for a better life. @WA BAG

* Direct potable reuse has been essential for the social,
economic and environmental development of the city

= 1990 140,000 inhabitants

= 2023 477,000 inhabitants

Courtesy City of Windhoek



CO n C I u S i O n S sustainable solutions. for a better life. @WA BAG

Water reuse and recycling is mainly driven by water shortage and subsequently by
economic and supply security reasons

« Water reuse Is cheaper than other options (seawater desalination, fresh water from
distant sources, etc.) o
« Overall water supply security is boosted
Concentrate management is gaining in importance
The environmental impact can be substantially reduced

In our view, modelling and integrated assessment have a high future potential to improve
treated water quality and reduce operating expenditures

Finally, it can be concluded that water reuse Is a key element in social, economic and
ecologic sustainability



sustainable solutions. for a better life. @w ABAG

Thank you for your attention!

josef.lahnsteiner@wabag.com




sustainable solutions. for a better life. @w ABAG

Back-up




Direct Potable Reuse in Windhoek stainable soluons for a better e @WABAG

Comparison between reclaimed water and treated dam water

Treatment plants

el -l NGWRP Von Bach Dam WTP
2022 2022
Turbidity NTU 0.1 0.5
DOC mg/L 1.4 5.1
THM ug/L 19 73
UV2s4 abs/cm 0.03 0.07

TDS mg/L 909 193

